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TEST REPORT CERTIFICATION

Applicant Chungear Industrial Co., Ltd.
Manufacturer #1 Chungear Industrial Co., Ltd.
Manufacturer #2 Satellite Electronic (Zhongshan) Ltd.
Manufacturer #3 Zhongshan Amity Electronic Ltd.
EUT Description Ceiling Fan Remote Controller
FCCID KUJCE10201
(A) Model No. : MRI101F
(B) Serial No. : N/A
(C) Power Supply AC 120V/60Hz
(D) Test Voltage : AC 120V/60Hz

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C, Oct. 2012
(FCC CFR 47 Part 15C, §15.205, §15.207, §15.209)
AND ANSI C63.4:2003

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the FCC
official limits.

This report applies to above tested sample only. This report shall not be reproduced in part

without written approval of AUDIX Technology Corporation.

Date of Test: Aug. 05 ~ 10,2013 Date of Report:  Aug. 14, 2013

Producer: Mm (j\f\

(Annie Yu/Administrator)

Signatory: ﬁelr\, ﬁ

(Leon Liu/Deputy General Manager)
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GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Ceiling Fan Remote Controller

Model Number MRI101F

Serial Number N/A

Chungear Industrial Co., Ltd.

Applicant
106 Kanho Rd., Taichung, Taiwan

#1 Chungear Industrial Co., Ltd.
106 Kanho Rd., Taichung, Taiwan

#2 Satellite Electronic (Zhongshan)., Ltd.
No.15, Torch Hi-Tech Industrial Development Zone, Zhong

Manufacturer Shan City Guangdong Province China

#3 Zhongshan Amity Electronic Ltd.
No. 16 Torch Hi-Tech Industrial Development Zone, Zhong
Shan City Guangdong Province China

FCCID KUJCE10201

Fundamental Range 2402MHz ~ 2480MHz

Frequency Channel 40 channels

Radio Technology DSSS

ANT Gain 6.03dBi(Peak), PCB Type

Power Wire Non-Shielded, Undetachable, 0.1 1m*2

Data Transfer Rate 1/2/3Mbps

Date of Receipt of

Sample Jul. 11,2012

Date of Test Aug. 05 ~10, 2013

AUDIX Technology Corporation  Report No. EM-F1020564
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1.2. Tested Supporting System Details

1.2.1. TRANSFORMER

Model Number R9211047

Serial Number NLION1149

Power Wire*2 Non-Shielded, Detachable, 0.3m

Power Cord Non-Shielded, Detachable, 2.4m
1.2.2. REMOTE CONTROLLER

Model Number TR158A

Serial Number N/A

Manufacturer Chungear Industrial Co., Ltd.

1.3. Description of Test Facility

Name of Firm AUDIX Technology Corporation
EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Test Site No. 8 Shielded Room &
(C8/Semi-AC) No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

May 14, 2009 Renewal on
Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code 200077-0

TAF Accreditation No 1724

AUDIX Technology Corporation  Report No. EM-F1020564
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Test Item Frequency Range Uncertainty (dB)
Conduction Test 150kHz~30MHz +1.73dB
30MHz~300MHz +2.91dB
Radiation Test 300MHz~1000MHz +2.74dB
(Distance: 3m)
Above 1GHz +5.02dB
Remark Uncertainty = ku(y)

Test Item Uncertainty
6dB Bandwidth + 0.05kHz
Maximum peak output power +0.33dBm
Emission Limitations +0.13dB
Band edges +0.13dB
Power spectral density +0.13dB

AUDIX Technology Corporation  Report No. EM-F1020564
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2. CONDUCTED EMISSION MEASUREMENT

2.1. Test Equipment

Page 8 of 44

The following test equipment was used during the powerline conducted emission
measurement: (No. 8 Shielded Room)

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Test Receiver R&S ESCS30 100265 Aug. 24, 13’ | Aug. 23, 14°
2. |AM.N. R&S ESH2-Z5 100366 Mar. 19, 13’ | Mar. 18, 14’

2.2. Block Diagram of Test Setup
ACPOWER _, TRANSFORMER — AMN. | REMOTE CONTROLLER|
SOURCE
TEST RECEIVER
TRANSFORMER
PC SYSTEM
PRINTER CEILING FAN REMOTE

— :POWER LINE

CONTROLLER (EUT)

AC Plug

— : SIGNAL LINE

2.3. Powerline Conducted Emission Limit (§15.207, Class B)

Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ SMHz 56 dBuV 46 dBpVvV
5MHz ~ 30MHz 60 dBuV 50 dBpV

Remark: 1. If the average limit is met when using a quasi-peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2. The lower limit applies at the band edges.

AUDIX Technology Corporation

Report No. EM-F1020564
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2.5.

2.6.
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Operating Condition of EUT
2.4.1. Setup the EUT (Ceiling Fan Remote Controller) as shown on 2.2.

2.4.2. Turn on the power of all equipment.

2.4.3. The EUT (Ceiling Fan Remote Controller) was on transmitting function with
the remote controller at work during all testing.

Test Procedure

The EUT was placed on the table which was above the ground by 80cm and
transformer’s power cord connected to the AC mains through an Artificial Mains
Network (A.M.N.). This provided a 50 ohm coupling impedance for the measuring
equipment. (Please refer to the block diagram of the test setup and photographs.)
Both sides of A.C. line were checked for maximum conducted interference. In order
to find the maximum emission, the relative positions simulators of the interface cables
should be manipulated according to ANSI C63.4-2003 regulation during conducted
measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Powerline Conducted Emission Measurement Results

PASSED. All emissions not reported below are too low against the prescribed limits.

The EUT was measured during this section testing and all the test results are listed in
next pages.

EUT Ceiling Fan Remote Controller Model No. MRI101F

Test Date Aug. 10,2013 Temperature 25 Humidity 52%

The details are as follows

Reference Test Data
Mode
Neutral Line
1. #2 #1

AUDIX Technology Corporation  Report No. EM-F1020564
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EMC Department

Fax :+886- 2 -26099303

Email :emc@audixtech. com

Data: 2 File: D:test data\REPORT 2011 3WC 1M1 30000C TM1307 126-C-D.EMG {2)
IE“]Le'\.rezl (dBuv) Date: 2013-08-10
70 —
N e, = N | __FCCi1sB B
501““*—«__x | CLASS B (AV)
402 34 5 B
30
20
10
00.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : Ho.8 Shielded Room Data no. @ 2
Dis. / Ant. ESH2-Z5 366 Ant. pol. : NEUTRAL
Limit : FCC 15B-B
Env. / Ins. @ 25%%C / 52% ESCS (265) Engineer : Jack Wu
EUT : MR1O1F
Power Rating : 120Wac/60Hz
Test Mode : OPERATING
AN . Cable Emission
Freq. Factor Loss Reading Level Limits Margin FRemark
{(MHz ) (dB) {dB) (dBpv) {dBpv) {dBpv) (dB)
1 @8.156 ©.18 8.84 35.61 35.75 65 .65 29.98 QP
2 a.187 g.18 o.ed1  36.13 36.27 64,15 27.868 QP
3 a.449 .11 a.e 36.67 36.82 57.97 208,25 QP
4 B.532 8.13 6.8d 36.69 36.86 56.80 19.14 QP
5 @a.661 8.15 a.84  36.97 36.26 56.88 19.74 QP
6 1.511 ©&.20 ©.47 35.77 36.84 56.8¢ 19.96 QP

Remarks: 1. Emission Level= AMN Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation
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EMC Department

+886-2-26099303

Data: 1 File: D:test data\REPORT 2011 3WC 1M1 30000C TM1307 126-C-D.EMG {2)
IE“]Le'\.rezl (dBuv) Date: 2013-08-10
70 —
N e, = N | __FCCi1sB B
so| Tl | | CLASS B (AV)
o, S
20
10
00.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : Ho.8 Shielded Room Data no. 1
Dis. / Ant. ESH2-Z5 366 Ant. pol. LINE
Limit : FCC 15B-B
Env. / Ins. @ 25%%C / 52% ESCS (265) Engineer : Jack Wu
EUT : MR1O1F
Power Rating : 120Wac/60Hz
Test Mode : OPERATING
AN . Cable Emission
Freq. Factor Loss Reading Level Limits Margin FRemark
{(MHz ) (dB) {dB) (dBpv) {dBpv) {dBpv) (dB)
1 @.157 8.18 .84 33.66 33.74 65.60 31.86 QP
2 a.187 g.16 o.ed 33,12 33.206 64,15 38.89 QP
3 9.220 .16 0.4 30.12 38.26 62.83 32.57 QP
4 B.252 8.16 .84 28.69 28.83 61.69 32.86 QP
5 2.581 9.2 9.89 28.38 28.67 56.88 27.323 QP
6 4.690 ©.22 a.13 29.57 29.92 56.89¢ 26.88 QP

Remarks: 1. Emission Level= AMN Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation
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3.1. Test Equipment

3. RADIATED EMISSION MEASUREMENT

FCC ID. KUJCE10201
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The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
Spectrum Analyzer Agilent E4446A |US44300366| Aug. 06, 13’ | Aug. 05, 14’
Test Receiver R&S ESCS30 100338 Jul. 01, 13” | Jun. 30, 14°
Amplifier HP 8447D |2944A06305| Feb. 19, 13° | Feb. 18, 14’
Log Periodic UHALP , ,
Antenna Schwarzbeck 9108-A 0810 Mar. 02, 13’ |Mar. 01, 14
Biconical Antenna CHASE VBAG6106A 1264 Mar. 02, 13’ |Mar. 01, 14’

3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
Spectrum Analyzer Agilent E4446A |US44300366| Aug. 06, 13°| Aug. 05, 14’
Test Receiver R&S ESCS30 100338 Jul. 01, 13” | Jun. 30, 14’
Pre-Amplifier HP 8449B  |3008A02676 | Mar. 01, 13° | Feb. 28, 14’

7NSL10-24

2-4GHz Notch K&L  |41.5E1305| 1 Jun. 13, 13’ | Jun. 12, 14°
Filter 00
3.5G High Pass | Microware \y3501061| 484796 | Jun. 13, 13° | Jun. 12, 14°
Filter Circuits
Horn Antenna EMCO 3115 9112-3775 |May 07, 13’ | May 06, 14°
Horn Antenna EMCO 3116 2653 Oct. 15, 12° | Oct. 14, 13°

3.2. Test Setup

3.2.1.

AC POWER

SOURCE

<«

TRANSFORMER

REMOTE CONTROLLER

CEILING FAN REMOTE
CONTROLLER (EUT)

Block Diagram of connection between EUT and simulators

AUDIX Technology Corporation
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS
EUT
0.8m
TURN TABLE
GROUND PLANE
— TEST EQUIPMENT

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

3m

EUT

[Iil ANTENNA ELEVATION VARIES FROM 1m TO 4m

TURN TABLE

0.8 m

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation
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3.3. Radiated Emission Limits (§15.209)

FCC ID. KUJCE10201
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FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBpV/m

30 ~ 88 3 100 40.0

88 ~216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) =20 log Emission level (uWV/m)
(2) The tighter limit applies at the edge between two frequency bands.
(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or

system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part

15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Operating Condition of EUT

3.4.1. Setup the EUT (Ceiling Fan Remote Controller) and simulator as shown on

3.2.1.

3.4.2. To turn on the power of all equipments.

3.4.3. The EUT set to continuously transmit signals at 2402MHz, 2440MHz and
2480MHz during all test time.

AUDIX Technology Corporation
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3.5. Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on a antenna tower. The antenna moved up and down between 1
to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna. Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1IMHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from fundamental
frequency) was checked. 30MHz to 1000MHz was measured with Quasi-Peak
detector.

Pursuant to ANSI C63.4 8.3.1.2, when peak value complies with the average limit, we
didn’t perform measurement in average detector.

AUDIX Technology Corporation  Report No. EM-F1020564
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3.6. Test Results

PASSED.
(All emissions not reported for there is no emission be found.)

For Frequency Range 30MHz~1000MHz:

The radiation tests on three different axes (stand, lie and side), we assessed the value
and we selected the worse radiation position “lie”” for our measured results.

The EUT with following test modes was performed during this section testing and all
the test results are listed in section 3.6.1.

EUT: Ceiling Fan Remote Controller M/N: MR101F

Test Date: Aug. 09,2013  Temperature: 21 Humidity: 39%

No. Test Mode and Frequency H%if;;i?;f Test I?;it?cl.:l.
1. 2402MHz (CHO) #11 #12
2. | Transmitting | 2440MHz (CH19) #11 #12
3. 2480MHz (CH39) #11 #12

* Above all final readings were measured with Quasi-Peak detector.

For Frequency above 1GHz:

Reference Test Data

No. Test Mode and Frequency : :
Horizontal Vertical
1. 2402MHz (CHO) # 3More2) # 4Note2)
2. | Transmitting | 2440MHz (CH19) # 3More2) # 4(Nowe2)
3. 2480MHz (CH39) # 3More2) # 4(Note2)

Note: 1. Above all final readings were measured with Peak detector.

2. For measurements above 2.68GHz-4GHz, the peak measured value complies
with the average limit, it is unnecessary to perform an average measurement.
(According to ANSI C63.4-2003 section 8.3.1.2)

3. The emissions (up to 25GHz) not reported are too low to be measured.

AUDIX Technology Corporation  Report No. EM-F1020564



FCC ID. KUJCE10201
Page 17 of 44

For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.2. (The restricted bands defined in part 15.205(a))

No Reference Test Data No.
Test Mode and Frequency : ;
: Horizontal Vertical
1. 2402MHz (CHO) #1,2 #3,4
Transmitting
2. 2480MHz (CH39) #5,6 #7,8

AUDIX Technology Corporation  Report No. EM-F1020564



Frequency Range 30-1000MHz

Transmit, Frequency 2402MHz

budix WO.1 3m Chamnber
odn YEABLIOBA/UHALPOLOSA
: FCC PART 1GC
DOR1xC/39%  N9O0304(140)
: WR1OIF

FCC ID. KUJCE10201
Page 18 of 44

3.6.1.
Site no.
Dig. / dnt.
Linit
Env. / Insz.
EUT
Fower Bating :
Tezt Mode
Freg
(MHz)
1 an.oo
2 143.449
3 299 BB
4 A60.77
b B4 .38

120Vac/B0Hz

D Tw 240EWHz
Ant. Cable
Factor Lozs= Feading
(dB/m) (4B} (B )
24 8B 1.10 -0.11
2027 .50 10,77
2B.7T .40 1.42
1624 4.43 14.53
22.61 B.31 B.B2

Data no.
fnt. pol. HURIZUNTHL
Enzineer : Johnny_hsueh
Emizsion
Level Limits Margin RBemark
(dBavim)  (dBu¥im)  (4E)
2685 40.00 14.1%8 Peak
33.54 43,50 9.496 Peak
32,549 46.00 1a.41 Peak
3616 46.00 10.74 Peak
36.54 46.00 10.46 Peak

Remarks: 1.

Emizzion Level= Antenna Factor + Cable Lozs + Beading.

2. The emizzion lewels that are 20dB below the official limit are not reported.

fudix WO.1 3n Chanber

3m YEABLOGA/UHALPALOSA
: FCC PART 156G
Do 21eC/39% WY0304(140)
: WR101F

Site nao.
Dig. / &nt.
Linit
Env. / Ins.
EUT
Fower Bating :
Tezt Wode
Freg
(MHz)
1 an.oo
2 148.34
3 234 .81
4 369.05

120%ac/B0Hz

Tw Z402WHz

Ant. Cable

Factor Lozs= Feading
(dB/m) (4B} (B ay)
24 8B 1.10 -0.43
20.58 £2.60 12.20
2643 3.4% 1.44
2677 7.20 1.82

Data no. * 12
fnt. pol. = VERTICAL
Engineer : Johnny_hsueh
Emizsion
Level Limits Margin RBemark
(B ulsm)  (dBa¥im)  (dB)
26,53 40.00 14.47 Peak
3638 43.50 g.12 Peak
31 .86 48.00 14.14 Peak
34,74 48,00 11.21 Peak

Bemarks: 1.

Emizzion Level= Antenna Factor + Cable Loss + Beading.

2. The emizsion levels that are 20dE below the official limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1020564



Transmit, Frequency 2440MHz

FCC ID. KUJCE10201
Page 19 of 44

Site no. fudiz WO.1 3n Chanber Data no. =+ 11
Dig. / &nt. am YBARLOBA/UHALEAL10EA int. pol. HOETZONTAL
Limit : FCC PART 150
Env. / Ins. 21#C/30%  N90304a(140) Engineer : Johnny_hsueh
EUT : WR10IF
Power Rating @ 120Vac/BOHz
Tezt Mode Tw Z441KMHz
Ant. Cable Emizzion
Freg Factor Lozs Beading Level Limits Marzin Bemark
{MH=) (dB/m) [dR) CAR ) AR av/m)  (dBaVim)  (dB)
1 an.397 24.81 1.10 0.52 26.43 40.00 13.57 Peak
2 186.77 20.98 2.70 3.47 27.13 43.50 16,37 Feak
3 299, BB 26.77 32.480 1.24 31.391 48.00 14.09 Feak
4 496,57 18.70 E.40 E.al al .41 48.00 14.58 Feak
b 910.78 2h.03 7.410 7.81 40,24 48.00 hR.TE Feak

Bemarks: 1. Emizsion Level= Antenna Factor + Cable Loss + Beading.

2. The emizzion levels that are 20dB below the official limit are not reported.

Site no. fudiz WO.1 3n Chanber Data no. & 1&
Dig. / &nt. Jm YBARLOBA/UHALEALI0EL int. pol. YERTICAL
Linit : FCC PART 154G
Env. / Ins. 21#0/39%  WI030A(140) Engineer : Johnny_hsueh
EUT : WR101F
Power Rating @ 120%ac/B0Hz
Tezt Wode Tu 2441KWHz
Ant. Cable Emizzion
Freg Factor Lozs Feading Level Limits Marzin Bemark
(MHz) (dB/m) (4B} (AR mv) fABasm)  (ABa¥im)  (dB)
1 an.on 24 .88 1.10 n.29 26.25 40.00 13.78 Feak
2 7T.53 13,22 1.80 13.73 28.75 40.00 11.2% Peak
3 127.47 19.62 i.410 12.3% 34.37 43.50 9.13 Peak
4 15125 20.65 .60 13.93 ar.1s 43.50 B.32 Peak
b 23r.7a Z6.68 3.498 0,84 31.50 48.00 14.50 Feak
B ET2.14 22.858 E.40 b.ay 34.62 48.00 11.38 Feak

Femarks: 1. Emizzion Level= Antenna Factor + Cable Lozs + Reading.

2. The emiszion lewels that are 204B below the official limit are not reported.

AUDIX Technology Corporation
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FCC ID. KUJCE10201
Page 20 of 44

Transmit, Frequency 2480MHz

Site no.

Dis.
Linit
Env.

EUT

Faower Bating :

/ bnt.
/oIns.

Teat Wode

fudix WO.1 3m Chamber Data no. * 11

D 3m VEBAGLOBASUHALPY103A fnt. pol. @ HORIZONTAL

: FCC PART 14C
S1xC/39%  NY030a(140) Engineer : Johnny_hsueh

! WEIO01F
120Yac/B0Hz
Tw Z430MHz
Ant. Cable Emizsion
Factor Lozs Beading Level Limits Margin Bemark
(dB/m) [dB) (dB a¥) CAdB aNSm) (dBu¥im)  (dB)
24 _8R 1.10 0.RB 2B.R2 40.00 12,38 Peak
18.64 2.30 B.ad 27.33 43,510 16.17 Peak
2B.33 3.498 1.58 a1.87 46.00 14.13 Peak
18.49% g.a0 3.47 an.7s 46.00 15.25 Peak
2603 7.20 2.12 36.41 48.00 10.59 Peak

. Emizzion Level= bnienna Factor + Cable Loss + Eeadinz.
. The emiszion levels that are 20dB below the official limit are not reported.

Budix WO.1 3m Chamber Data no. * 12
3m YEABLOGA/UHALPALOSA dnt. pol. @ VERTICAL

: FoG PART 1GC
21#0/39%  WI030A(140) Engineer : Johnny_hsueh

: WE101F
120%ace/B0Hz
Tw 2450MHz
Ant. Cable Emizsion
Factor Lozs= Feading Level Limits Margin RBemark
(dB/m] (dB) CAR av) (B psm)  (dBa¥im)  (dB)
2436 1.10 0.66 2E.02 40.00 1a.48 Peak
2104 2,80 10.549 a4 .43 43,50 a.07 Peak
2643 .44 1.74 A216 46.00 1a.84 Peak
16.493 4. B0 14.78 ae. 31 46.00 4.69 Peak
21,381 B.a0 11.28 ag.84 46.00 7.11 Peak
2604 T.20 2.68 A6.87 46.00 10.13 Peak

Site na.
Diz. / &nt.
Limit
Env. / Inz.
EUT
Fower Bating :
Tezt Mode
Freg
(MHz)
1 41.594
2 172.54
E 234 .81
4 ARA.50
b 00,38
[ BE1.29
Remarks:

. Emizzion Level= Antenna Factor + Cable Loszs + Beading.
. The emizsion lewelz that are 20dB below the official limit are not reported.
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Site no.
Diz. / &nt.
Limit

Env. / Ins.
EUT

Fower Bating :

FCC ID. KUJCE10201

Transmit, Frequency 2402MHz

Page 21 of 44
3.6.2. For Above 1GHz Frequency Range Measurement Results
fudix WO.1 3m Chanber Data no. = 3
Do3m o 311604927) int. paol. @ HORIZOWTAL
: FCC PART 1GC(1G-PE)
DOR1xC/39%  NIO030a(140) Engineer : Johnny_hsueh
: WR10IF
120%ac/B0Hz
Tezt Wode  Tu 240EWHz
Ant. Cable Emizzion
Freg. Factor Lozs Beading Level Limits Margin Bemark
{MHz) {AB/m) i) (AR uY) (B av/m)  (dBa¥ i) (dB)
1 3R44.82 at.vn g.00 12.22 hi.492 74.00 22.08 Feak

Emizzion Level= Antenna Factor + Cable Lozs + Beading.

Femarks: 1.

2. The emiszion lewels that are 204B below the official limit are not reported.

Site na. Dobudix NO.1 3m Chamber Data no. @ 4
Diz. 7 bdnt. = 3n J11674927) fnt. pol. @ YERTICAL
Linit : FCC PART 16C(1G-PE)
Env. / Ins. 21#C/30%  NO0304(1400 Engineer : Johnny_hsueh
EUT : WR10IF
Power Rating @ 120%ac/B0Hz
Tezt Wode : Tu 240EWHz
hnt. Cable Emizsion
Freqg. Factor Lozs Beading Level Limits Marzin Bemark
(MHz) (dB/m) (dR) CAR ) (AR aY/m)  (dB ¥ m)  (dE)
1 3R44.82 at.vn g.00 13.77 ha.47 74.00 20.5h3 Feak

Femarks: 1. Emizzion Level= Antenna Factor + Cable Lozs + Beading.
2. The emiszion lewels that are 204B below the official limit are not reported.
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FCC ID. KUJCE10201

Transmit, Frequency 2440MHz

Site na.
Diz. / &nt.
Linit

Env. 7/ In=s.
EUT

Fower Rating :

Test Wode
Freq.
(MHz)
1 364F.24

Emizzion Level= Antenna Factor + Cable Lozs + Beading.

Femarks: 1.

Page 22 of 44
fudix WO.1 3m Chamber Data no. @ 3
oan J116(4827) dnt. pol. @ HORIZOWTAL
: FGG PART 15C(1G-PE)]
DOR1C/39%  NO9O0304(140) Engineer : Johnny_hsueh
: WE101F
120%ac/B0Hz
P Tw EZ441MHz
Ant. Cable Emizsgion
Factor Lozs= Reading Level Limits Margin Bemark
(dB/m) (4B} CAB av) CAB eV Sm) (dBaVim) (4B}
31.70 5.00 11.38 5l.08 74.00 22.92 Peak

2. The emiszion lewels that are 204B below the official limit are not reported.

Site no.
Dig. / dnt.
Linit

Env. / Ins.
EUT

Fower Bating :

Tezt Wode
Freqg.
(MHz)
1 3B4F.24

Emizzion Level= Antenna Factor + Cable Lozs + Beading.

Bemarks: 1.

Dbudix NO.1 3m Chamber
Ddm 3115(4927) bnt. pal.
: FCC PART 15C(1G-PE)

Data no. : 4
* YERTICAL

D210/ 39% Wo030e(140) Engineer : Johnny_hsueh
: WR10IF
120%ac/BOHz
P Tw Z441MHz
hnt. Cable Emizsion
Factor Loss Feading Level Limits Margin RBemark
(dB/m) (dB) CAB v) (B utsm)  (dBa¥im)  (dB)
31.70 g.00 13,86 ha.bE 74.00 a0.44 Peak

2. The emiszion lewels that are 204B below the official limit are not reported.
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FCC ID. KUJCE10201

Page 23 of 44
Transmit, Frequency 2480MHz
Site no. budix WO.1 3m Chamnber Data no. = 3
Dig. / fnt. : 3m J11574927) fnt. pol. @ HORIZONTAL
Linit : FCC PART 15C(1G-PE)
Env. 7 Ins. @ 2127305 N903040140) Engineer : Johnny_hsueh
EUT : WR101F
Fower Bating @ 120%ac/B0Hz
Tezt Wode T 2480WHz
Ant. Cable Emizzion
Freq. Factor Lozs Beading Level Limits Marzin Bemark
(MHz) (dB/m) [dB) (dB ) (dBuv¥/m)  (dBa¥/m) (dB)
1 3B4F.24 at.vo g.00 12.18 hl.88 74.00 22.12 Feak

Emizzion Level= Antenna Factor + Cable Lozs + Beading.

Bemarks: 1.

2. The emiszion lewels that are 204B below the official limit are not reported.

Site na.
Diz. [/ int.
Linit

Env. / Inz.
EUT

Fower Bating :

Teat Wode
Freg.
(MHz)
1 3R4F.24

Emizzion Level= &ntenna Factor + Cable Lozs + Beading.

Femarks: 1.

Dobudix WO.1 3m Chamber
Do3m o 311604927) int. pol.
: FCC PART 1GC(1G-PE)

Data no. = 4
: VERTICAL

D210/ 39% WO030A(140) Engineer : Johnny_hsueh
: WR101F
120%ac/B0Hz
P Tw Z450MHz
hnt. Cable Emizsion
Factor Lozz Beading Level Limits Margin Bemark
(dB/m) (4B} (dB a¥) (dB ¥ m) CdB i Sm)  (d4B)
a.7o g.00 14.17 ha.av .00 a0.13 Peak

2. The emiszion lewels that are 204B below the official limit are not reported.
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FCC ID. KUJCE10201
Page 24 of 44

3.6.3. Restricted Bands Measurement Results

Date of Test Aug. 09, 2013 Temperature
EUT Ceiling Fan Remote Controller Humidity
Test Mode Transmitting Mode, Frequency: 2402MHz (CHO)
Dvaslliac 1 Fie: CoDocumment s ard Setlingsl o oom' sl diy 'O 11307 126 ROO80EC 1M 1307 126 DLEY
a7 eVl (0B ) Ikabe: P01I-08.0%
104 3
o0 PART 15C(16.PH)
Bl
[21)
12
g v et s o s e am csrm gmn
4
ol
EIJ"W ZHL 360, ZI0. 240, I, 2430
Fequency (MHz)
Site mo-  Auedix NO.1 3m Chamber Data no. 11
Dis. / Ant. = Jm  J11504927) Ant. pol. : HORIZONTAL
Limit = FC& PART 15C(1G-PE)
Enwe / Tnm. = 21eC/38% WADI0A(140) Engineer ! Johnny_haueh
EUT : WRIOIF
Fower RBating © 1Z0Yac/BOHz
Test Wade : Tx PANINHz
Enk. Cable Emizzion
Freq. Fachor Loas Reading Lewvel Limits Wargin Bemark
(iHz ] (dB/m) (dE) {dEuY] (dBuY/a) (dEmvin} (dE}
1 I38E.34 1E.47 §.H 1244 47.25% .00 8. 75 Feak
o.M 1047 B4 15.03 47.04 T4.00 e L6 Fesk
¥ 240%.ER 2B.47 B.IB Bl.23 4E.7B T4.00 -1E.78B Peak
Bemarks: 1. Emizsion Level® Amienma Factor ¢ Cable Lozs + Beading.

2. The emizzion levels ikat are Z04D belew ike official limiil are netl reporied.

Datiac 2 il CoDocumems and Setmings ol _room' ¥ C 101207126 FFO#0§C 1M 130T 126 BLE:
wrlmqmm Diate: 301 3-08.09
A0 5
Bl
L CART 150101868
1 I! AR
I I 1 — | !
o I | B g g ¥ S—
20
ST 230, 23640, 2300, 24040, B0 2430
Framuency (MHz)
Bite no. : Audixn NO.D dn Chasher Data nn. : 2
Dig. / dnt. = Jm AL1504827) Ant. pol. @ HORIZONTAL
Limit i Fi: PART 15C(1G-AY)
Env. / Ins. = E13C/I9% NWY0I0AC140) Enzinesr : Johnny_heush
ENT : WRIOIF
Fower Rating ° 120¥aeSB0Hz
Teat Wode s Tw Z40iWHz
&nk . GCable Imission
Fraq, Fauhor Lozz Eeadins Level Limilz Margin  Eemark
(hElz) (dB8/m) (4B} (dBpy) (abpYSu)  (dBpvie) (4B)
1 2h7e.an ih.43 L% 1] .99 1.7 S4.00 17.27 Averape
T nah.mM 1B.47 9% 7 .42 5.2 E4.a0 18,77 Averagn
F o.M 1547 [ % 1 6l.11 5.4 S4.00 1% ] Average
Bemarks: 1. Emigzion Level® Anlenma Faolor + Cable Lozs + Eesding.

2. The ewission levels kst sre 204D below ithe officiel liwii are not reporfed.
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FCC ID. KUJCE10201

Page 25 of 44
Date of Test Aug. 09, 2013 Temperature 21
EUT Ceiling Fan Remote Controller Humidity 39
Test Mode Transmitting Mode, Frequency: 2402MHz (CHO)
D 3 Fille: CoiDocmments and Settingsel_noom' 8 fin'C 161307 126 RFOR0EC 1M 1307 1246 BLFY
Lasal (i mi Dt 2013-08.09
107,
1040 {
]
0 L PART 15C(16PH)
AT
i
R el e e B
a0
ol
ITTT 210 2360, 2380, 24060, M, 2430
Fraquency (MHz}
Site na. :huedix NO.1 Im Chanbear Data no. = 3
Dig. J hnt. * I L1040 Ant. pol. @ YERTICAL
Limit i FCG PART 15C(1G-FE)
Env. S Ing. ¢ 21eC/30X WADI0OAL140) Enginaar @ Johnny_heush
EUT : WRIDIF
Power Bating = 1Z0Vac/BOHz
Test Wode : T« Z402WHz
Ank . Gable Euinzlan
Freq. Faglor Loz Eeadimg Level Limits Wargin  Remark
(M=) (4B m) {4B) (4B ) (AR Y .) (4B a¥i/u) (4R}
1| Esve.72 1h.43 .32 11.4% .19 74.00 P Fesk
T oae.M JE.47 B0 5.40 4.2 T4.00 .m Peak
T I40%.I8 15.47 [ %14 520 .12 .00 =18.11 Feak

Bemarkal 1. Emizsion Level® Anlenma Faclor + Cable Losa + Beading.
. The emizsion levels ikat sre EO04P below ihe officisl limii are not reported.

Fle: CriDecummants and Settings ol _reom . B0 131307126 KROS5 L 1M 1207126 BLE:

Il 4
1.{[“”!&”.\1‘* mm!mm
A0 T
3
B0
& PART 150015 AV)
bdl
m_ —_—— - - 1 —_— ! .
. ‘ L]
230 230, 2360, 230, 24D, A0, 2430
Haquency (MHI}
Site no. D Audixn NO.1 Jm Chanher Data no. 4
Dig. / Ant. & Im  3115(4927) Mnt. pol. : VERTICAL
Limit ¢ FCC PART 15C{1G-AY)
Enwv. / Tnm. = 21oC/38% WADI0A(140) Engineer ! Johnny _haueh
EUT = WRIOIF
Fower Rating ¢ 120Yac/BOHz
Tewt Wode : Tu E4DENHz
Ank. Cable Emizzian
Freqg. Faulor Lozs Eeadimg Lewel Limils Margin Eemark
(HHz) (4B/m) (48 [dEzY) (Aba¥is) (dBu¥is) (4B)
1 dFre.d .43 8.0 I .02 .00 FHA L Avarais
T oae.M JE.47 B0 L 1 118 Ed.00 20,28 AvBTaLs
T O0I.M 1E.47 .18 LI E] 9899 .00 =340 Aversge
Eemarks: 1. Emizzicon Level® Anlonma Faclor + Cable lozs + Eeading.

. The emizsion levels ihat are Z04D belew ikhe official limii are netl reporied.
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FCC ID. KUJCE10201

Page 26 of 44
Date of Test Aug. 09, 2013 Temperature 21
EUT Ceiling Fan Remote Controller Humidity 39
Test Mode Transmitting Mode, Frequency: 2480MHz (CH39)
D 5 File: CrDacmmem s ard Semings o _room i i C 161 307126 FP e 11307 126 BLEY
“rm'mm Dabe: 3013-08.09
" FCC PART 150016 PH)

Bl

LU

50 H60, 24T, 180, 2400, E500, 510, 2520, 2530
Fradpeency (MHI)
Site no. D Audixn NO.1 Jm Chanher Data nop. ! &
Dig. / Ant. : Im JL1504027) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C(1G-FL)
Enve / Tnm. = 21oC/38% WADI0A(140) Engineer © Johnny_haush
EUT : WRIDIF
Fower Rating ¢ 120Yac/BOHz
Tewt Nade t Tu 2480WHz
Ant. Cable Emission
Frag. Fagbar Loax Boadisg Lawal Limils Margin Bemark
(ubz) (48wl (8 1:3] (4B ay) (aBayfu)  (dBuvie) (4B)
1 M75.TE 1E.58 .44 sE.00 i1.10 .00 =17.10 Feak
T HMRE.E0 1888 B.45 15.44 48,55 .00 25.45 Paak
T I484.8E 1B.EE E.4b6 14.237 48.43 T4.00 4,82 Feak
Bewarks: 1. Ewission Levelr Amienms Factor ¢ Cable Lozs + Besding.
I. The emizzion levels ikal are I0dE below Lbe oflicial liwil are nol reporied.
Dt & e CrDocummems and Settings of_raom o iy 'C 181 307 126 FF 0808 C 141307126 BLEY
“?M'mm Dabe: 3013-08.09
p Lot
1
B
& FCC PART 1501 1680
Gl
=
I N - — e —.—
i
T 4640, FLT N FAED. 24940, FH00. 2510, 25200 2530
Friaaquency (MHz)
Site no. ¢ ohudix NO.1 Jm Chamber Data ne. : B
Dig. / dnt. : Ia A11504827) Ant. pol. @ HORIZONTAL
Limit 5 FGG PART 15GL1G=AY)
Env. / Ing. ¢ Il=C/39% NWO03I0AC140] Engineer : Johnny_heush
EUT : WRIOIF
Power Rating ¢ 120¥ae/B0Hz
Teat Wode = Tx E4BOWHZ
Enk. Cable Emizzion
Freq. Fackar Logs Reading Lewel Limits Margin Remark
MMz} (dBSm) [dE) (AR Y] AR Y m) (dB v n) (4E)
1 488,08 888 .44 119 0.0 §4.00 =38, Aversgs
T MEL.E0 1E.58 B.46 .16 40.28 w00 15.74 Average
¥ MRE.ER 1B.58 8,45 4,76 19,08 54,00 14,14 AveTape
Bewarks! 1. Dmizsion Level= Antenna Fackor ¢ Cable Loss + Besding.

2. The ewission levels kst sre 20AF belew ike official liwii are nol reporied.

AUDIX Technology Corporation  Report No. EM-F1020564



FCC ID. KUJCE10201
Page 27 of 44

Date of Test Aug. 09, 2013 Temperature 21
EUT Ceiling Fan Remote Controller Humidity 39
Test Mode Transmitting Mode, Frequency: 2480MHz (CH39)
UI.I:‘.!'[-M‘M:: Cibocumments and Settinegs o _reom' & dC 11307126 :—;W;:.;;l::ﬂzﬁ BLEY
100

FCC PRART 150116 PRI

(]

450 2460, 2470, B0, Z400, 2500, 2510, 2520 2530
Haquency (MHI)
Site no. D Audixn NO.1 Jm Chanher Data np. * 7
Dig. / Ant. & Im  3115(4927) Mnt. pol. : VERTICAL
Limit ¢ FCC PART 15C{1G-FL)
Enve / Tnm. = 21oC/38% WADI0A(140) Engineer ! Johnny _haueh
EUT = WRIOIF
Fower Rating ¢ 120Yac/BOHz
Tewt Wode : Tu E4RONHz
Ank. Cable Emizzian
Freq, Faghor Lozs Eeading Level Limils Margin  Eemark
(HHz) (4B/m) (48 [dEzY) (Aba¥is) (dBu¥is) (4B)
Il 47976 068 [ LY 4,06 [ .00 15.16 Fesk
2 nBL.ED JB.EE E.4F 11.65% 48.70 T4.00 m.a Peak
T IR0 1E.E8 .48 14.43 45.50 .00 24.40 Feak

Bemarkal 1. Emizsion Level® Anlenma Faclor + Cable Losa + Beading.
. The emizsion levels ihat are Z04D belew ikhe official limii are netl reporied.

[iF P Fille: CoiDocmments and Settingsel_noom' 8 fin'C 161307 126 RFOR0EC 1M 1307 1246 BLFY
Jo7Level ) Date: 2013.08.09
1040
B0
&0 FCC PART 15C(16.AV)
Gl
3
m__'_ _,a-/v S - S BN Erp X
ol
B0 2480, 24T 2480, 24040, FEO0. 2510, 2L 2530
Friaaquency (MHz)
Site nao. tohudix NO.1 In Chanher Data no. @ B
Dig. / dnt. = Im 311504027) Ant. pol. @ YERTICAL
Limit : FCC PART 15C(1G-AY)
Env. S Ing. = 21eC/309X WADI0OAL140) Enginaar @ Johnny_heush
EUT = WRIOIF
Fower Rating ¢ 120Yac/BOHz
Teat Wode ¢ T Z4B0NHz
Ank. Cable Emizzian
Freq, Faghor Lozz Eeading Level Limils Margin  Eemark
(M=) (4B m) {4B) (4B ) (AR Y .) (4B a¥i/u) (4R}
| Eqad.0n 1h.EB B.dd 5804 LT k] 54.00 "u.n AvaTaps
2 H8L.ED JB.EE E.4F 1.ED 1.7 Ed.00 15.2% AvBTRER
T k.12 1E.E8 .45 5.18 18,123 .00 1%.71 Aversge

Bemarkal 1.

Emigzion Level® Anlonpa Faclar + Cable Loza + Heading.

. The emizsion levels ikat sre EO04P below ihe officisl limii are not reported.
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4. 6dB BANDWIDTH MEASUREMENT

4.1. Test Equipment

FCC ID. KUJCE10201

Page 28 of 44

The following test equipment was used during the Emission Bandwidth measurement:

Item Type Manufacturer| Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer| Agilent [N9030A-544| US51350140 | Oct. 17,12° | Oct. 16, 13’
4.2. Block Diagram of Test Setup
AC POWER
SOURCE ™ TRANSFORMER
CEILING FAN REMOTE SIGNAL
REMOTE CONTROLLER| CONTROLLER (EUT) ANALYZER

4.3. Specification Limits [§15.247(a)(2)]
The minimum 6dB bandwidth shall be at least 500kHz.

4.4.

4.5.

Operating Condition of EUT

44.1.
4.42.
4.4.3.

Set up the EUT and simulator as shown on 4.2.

To turn on the power of all equipment.

the remote controller at work during all testing.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

The EUT (Ceiling Fan Remote Controller) was on transmitting function with

The bandwidth of

the fundamental frequency was measure by spectrum analyzer with 1.5% EBW,
VBW=>3xRBW. The 6dB bandwidth is defined as the total spectrum the power of

which is higher than peak power minus 6dB.

The measurement guideline was according to KDB 558074 D01 V03.

AUDIX Technology Corporation
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4.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Aug. 05,2013 Temperature : 21

FCC ID. KUJCE10201
Page 29 of 44

Humidity : 39%

Mode| Channel Frequency 6dB Bandwidth
1. CHO 2402MHz 0.705MHz
2. CHI19 2440MHz 0.705MHz
3. CH39 2480MHz 0.705MHz

[Limit: least 500kHz]

AUDIX Technology Corporation
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:

Item Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.
1. |Power Meter Anritsu ML2495A 1145008 Oct. 30, 12’ | Oct. 29, 13°
2. [Power Sensor Anritsu MA2411B 1126096 Oct. 30, 12° | Oct. 29, 13°

5.2. Block Diagram of Test Setup
AC POWER
SOURCE € | TRANSFORMER
CEILING FAN REMOTE SIGNAL
REMOTE CONTROLLER| CONTROLLER (EUT) ANALYZER

5.3. Specification Limits [§15.247(b)-(3)]

54.

5.5.

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is: 1Watt. (30dBm)
Pursuant to 15.247(b)-(4), the antenna gain has 0.3dB exceed 6 dBi, thus the
conducted output power limit shall be reduced by the amount 0.3dB.

Operating Condition of EUT

54.1.
5.4.2.
5.4.3.

To turn on the power of all equipment.

Set up the EUT and simulator as shown on 5.2.

the remote controller at work during all testing.

Test Procedure

The EUT (Ceiling Fan Remote Controller) was on transmitting function with

The transmitter output was connected to the power sensor and record the reading of

power meter.

The measurement guideline was according to KDB 558074 D01 VO03.
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5.6. Test Results
PASSED. All the test results are listed below.

Test Date : Aug. 05,2013 Temperature : 21

FCC ID. KUJCE10201
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Humidity : 39%

Output Power(dBm)
Mode| Channel Frequency
Peak Average
1. CHO 2402MHz -7.52 -9.26
2. CHI19 2440MHz -9.11 -11.66
3 CH39 2480MHz -10.07 -13.66

[Limit: 1Watt. (30dBm)]
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FCC ID. KUJCE10201
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6. EMISSION LIMITATIONS MEASUREMENT

Pursuant to KDB558074 D01 V03 that emission levels below limits specified in 15.209
would not be required.
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/. BAND EDGES MEASUREMENT

7.1. Test Equipment
The following test equipment was used during the band edges measurement:
Item Type Manufacturer| Model No. Serial No. Last Cal. Next Cal.

1. |Spectrum Analyzer| Agilent [N9030A-544| US51350140 | Oct. 17,12° | Oct. 16, 13’

7.2.

7.3.

7.4.

7.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits [§15.247(c)]

The highest level should be at least 20 dB below reference level as measured in
section 8.6.

Operating Condition of EUT

7.4.1. Set up the EUT and simulator as shown on 4.2.
7.4.2. To turn on the power of all equipment.

7.4.3. The EUT (Ceiling Fan Remote Controller) was on transmitting function with
the remote controller at work during all testing.

Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW=100
kHz and VBW to 300kHz with suitable frequency span including 100kHz bandwidth
from band edge.

The measurement guideline was according to KDB 558074 D01 V03.
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FCC ID. KUJCE10201
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7.6. Test Results
PASSED. All the test results are attached in next pages.
Test Date : Aug. 05,2013 Temperature : 21 Humidity : 39%
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1.

Test Equipment

The following test equipment was used during the power spectral density
measurement:

Item

Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.

Spectrum Analyzer Agilent  [N9030A-544|US51350140 | Oct. 17,12’ | Oct. 16, 13’

8.2.

8.3.

8.4.

8.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits [§15.247(d), RSS-210 §AS8.2 (b)]

The peak power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8dBm in any 3kHz band.

Operating Condition of EUT

8.4.1. Set up the EUT and simulator as shown on 4.2.
8.4.2. To turn on the power of all equipment.

8.4.3. The EUT (Ceiling Fan Remote Controller) was on transmitting function with
the remote controller at work during all testing.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measured with the spectrum analyzer using 100kHz
RBW and >300kHz VBW, set sweep time = Auto.

The measurement guideline was according to KDB 558074 D01v03 Peak PSD is used.

AUDIX Technology Corporation  Report No. EM-F1020564



8.6. Test Results
PASSED. All the test results are attached in next pages.

FCC ID. KUJCE10201
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Test Date : Aug. 05,2013 Temperature : 21 Humidity : 39%

Mode| Channel Frequency Power Spectral Density (dBm)
1. CHO 2402MHz -11.053
2. CHI19 2440MHz -12.726
3. CH39 2480MHz -13.843

[Limit: 4dBm]
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9. DEVIATION TO TEST SPECIFICATIONS

NONE
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10.PHOTOGRAPHS

10.1.Photos of Conducted Emission Measurement

FRONT VIEW OF CONDUCTED MEASUREMENT

-

BACK VIEW OF CONDUCTED MEASUREMENT
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10.2.Photos of Radiated Measurement at Semi-Anechoic Chamber
10.2.1.Frequency Below 1GHz

10.2.2. Frequency Above 1GHz
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10.3.Photo of Section RF Conducted Measurement
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